Table II. Alternative regimens of anti-infective agents for oral empiric antimicrobial therapy	
Agent	Dose (for normal renal function)
Cephalexin	500mg four times a day
Cefuroxime axetil	500mg twice a day
Cefixime	400mg daily
Amoxicillin/clavulanic acid	500mg three times a day or 875mg twice a day
Amoxicillin*	500mg three times a day
Doxycycline	100mg twice a day
Amoxicillin*	500mg three times a day or 875mg twice a day 500mg three times a day

<sup>\*</sup>for Enterococcus

For infections with ESBL producing Enterobacteriaceae, fosfomycin may be considered as an alternate oral therapy, but the optimal dose and efficacy for cathetarized patients is not known.